Appendix B A TUVRhelnIand®

Priifbericht - Produkte CN22S7CP 001
Test Report - Products Page 1 of 17

Appendix B: Test Results

APPENDIX B.1: TEST RESULTS OF DEACTIVATION OF THE TRANSMISSION......cceecceeeeressnneeerssssnneessssnes 2
APPENDIX B.2: TEST RESULTS OF 20DB EMISSION BANDWIDTH........ccctiiiireeeresssnneessssssneesssssnnesssssnes 4
APPENDIX B.3: TEST RESULTS OF 99% BANDWIDTH ......ccetiiiiieeereiisneesssssneeessssssseessssssseesssssnsesssssnnes 5
APPENDIX B.4: TEST RESULTS OF FIELD STRENGTH OF FUNDAMENTAL AND UNWANTED EMISSIONS IN
THE SPURIOUS DOMAIN ......uiiiiiiiiinnnnnsssssssssssssssssssssssss s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s snsnnnnnnnnnsas 6
B.4.1 BELOW TGHZ ... sssssssssssssssssssssssssssnssnnsnnnnnns 6

B.4.2 ABOVE 1GHZ. ..o e e et 14




Appendix B A TUVRhelnIand®

CN22S7CP 001

Priifbericht - Produkte
Page 2 of 17

Test Report - Products

APPENDIX B.1: TEST RESULTS OF DEACTIVATION OF THE TRANSMISSION

Test Results

Operation Mode Frequency Duration Time (S) Limit (S) Result

433.66MHz 0.92 5 Pass
A(RKE) 434.18MHz 0.92 5 Pass

n KEys\ghlSpEcUum Ana\yzerﬁwemyx
00 _AC | G SENSE:INT| SOURCE OFF | ALIGNAUTO _[05:06:31 PM Jun 20, 2023
Avg Type: Log-Pwr Trace | Export Data

Center Freq 433 660000 MHz
o0 Wide s Trig: Free Run
o4 P N NN N ] Amplitude

IFGain:Low Atten-6 dB
Correctionl>|
AMKr1 920.0 ms Correction 1

Ref -10.00 dBm -48.27 dB I ——]

Meas Resullsb
Peak Table

[Center 433.660000 MHz
#VBW 820 kHz

MKR MODE TRC| SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE

434.18MHz

SENSE:INT| SOURCE OFF | ALIGN AUTO [05:08:18 PMJun 20, 2023
Avg Type: Log-Pwr ~ 4

i Keysight Spectrum Ana\yzerﬂwemsﬁx
50

Center Freq 434. 180000 MHz
ERO: Wide s Trig: Free Run

IFGain:Low Atten: 6 dB
AMKr1 920.0 ms
Ref -10.00 dBm -7.85dB
Center Freq
434.180000 MHz

StartFreq
434.180000 MHz,

Stop Freq
434.180000 MHz

|
M CFStep

Span 0 Hz

Center 434.180000 MHz
#VBW 820 kHz Sweep 10.00 s (1001 pts)

MKR MODE TRC| SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE  ~

N A2[1]¢ [(A] 920 oms[(d) -786a8[ [ = 0 0B
W F[1[¢e] —  2073s] 7782dBm| | ]
___




Appendix B A TUVRheinland®
Priifbericht - Produkte CN22S7CP 001
Test Report - Products Page 3 of 17

Operation Mode Frequency Duration Time (S) Limit (S) Result

433.66MHz 0.92 5 Pass
A(KV) 434.18MHz 0.92 5 Pass

433.66MHz

B Keysight Spectrum Analyzer - Swept SA

Trig: Free Run
Atten: 6 dB
AMkr1 920.0 ms ALICTUE

Ref -10.00 dBm -38.26 dB

I E@
&
€

CenterFreq
433.660000 MHz|

StartFreq
433.660000 MHz,

Stop Freq
433.660000 MHz|

CF Step
100.000 kHz
Man

=
=
IS

Center 433.660000 MHz Span 0 Hz () CLLEE

Res BW 100 kHz #VBW 820 kHz Sweep 10.00 s (1001 pts)

FUNCTION | FUNCTION WIDTH FUNCTION VALUE

o
=
N

B Keysight Spectrum Analyzer - Swept SA

—— Trig: Free Run
Atten: 6 dB

AMkr1 920.0 ms ALICTUE

Ref -10.00 dBm -18.75 dB

i

* CenterFreq
434180000 MHz

StartFreq
434.180000 MHz

Stop Freq
434.180000 MHz|

CF Step
100.000 kHz
Auto Man

Freq Offset

iCenter 434.180000 MHz Span 0 Hz oh
z

Res BW 100 kHz #VBW 820 kHz Sweep 10.00 s (1001 pts)

MKR MODE TRC| SCL X Y FUNCTION | FUNCTION WIDTH FUNCTION VALUE =~

[ A2 [1]¢t[(A 920.0 ms|[(A -18.75dB
m
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A TUVRheinland®

APPENDIX B.2: TEST RESULTS OF 20DB EMISSION BANDWIDTH

Test Results

Operation Freqnency 20dB Emission Bandwidth Limit Result
(MHz) (KHz) (KHz)
433.66 54.12 1084.15 Pass
434.18 54.41 1085.45

Ref Level 10.
| Att

Spectrum

(=)

00 dem
30 dB

Offset 1.00de @ RBW 3 kHz

SWT 630.9 ps @ VBW 10 kHz Mode Auto FFT

@ 1Pk Max

0 dBm

D1[1]
M2

-10 dem

M1[1]

AV

1.03 dB

54.120 kHz
-21.14 dBm|
433.633370 MHz|

OB

-30 dBm

D1 -

w1 N/

20.250 dBr

5 i

o

| s0-dem

e

-50 dem

-60 dBm

-70 dBm

-80 dBm

CF 433.66 MHz

691 pts

Span 200.0 kHz

Marker
Type |

Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1
D1
M2

M1

1 433.63337 MHz
h g 54.12 kHz
1 433.64437 MHz

-21.14 dBm
1.03 dB
-0.25 dBm

Spectrum

(=)

Ref Level 10.00 dBm
|& Att 30 dB

Offset 1.00 dB @ RBW 3 kHz
SWT 6309 ps @ VBW 10 kHz

Mode Auto FFT

@ 1Pk Max

0 dBm

V2

D1[1]

-10 dem

M1[1]

0.83 dB|

54.410 kHz
-21.53 dBm
434.150770 MHz|

-20 dBm—ry

D1 -20.790

-30 dBm

Y

dBm /

A\/_\

SR &

| -40 dem =

VA

-50 dBm

-60 dBm

-70 dem

-80 dBm

CF 434.18 MHz

691 pts

Span 200.0 kHz

Marker
Type | Ref | Trc |
M1

X-value | Y-value

Function

Function Result |

1
D1 M1 1
M2 1

434,15077 MHz
54.41 kHz
434,16205 MHz

-21.53 dBm
0.83 de
-0.79 dBm
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A TUVRheinland®

APPENDIX B.3: TEST RESULTS OF 99% BANDWIDTH

Test Results

Operation Freqnency 99% Bandwidth Result
(MHz) (KHz)
433.66 63.39 Pass
434.18 62.23 Pass

Spectrum

Ref Level 10.00 dBm
|& Att 30 dB

(=)

Offset
SWT

1.00de @ RBW 3 kHz

630.9 ps @ VBW 10 kHz Mode Auto FFT

@ 1Rm Max

M1[1]

0 dBm

-10 dBm

M1
Occ Bw

Ao ] A
\

-1.46 dBm|
433.644660 MHz|
63.386396527 kHz

-20 dBm

i

A/ \

4
.

-30 dem

-

40 B/

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 433.66 MHz

691 pts

Span 200.0 kHz

Marker

X-value | Y-value | Function |

Function Result |

Type | Ref | Trc |
M1 1

T1 1
T2 1

43364466 MHz
433.633082 MHz
433.696469 MHz

-1.46 dBm
-22.48 dBm
-25.03 dBm

Occ Bw

63.386396527 kHz

Spectrum

(=)

Ref Level 10.00 dBm
|& Att 30 dB

Offset
SWT

1.00de @ RBW 3 kHz

630.9 ps @ VBW 10 kHz Mode Auto FFT

@ 1Rm Max

M1[1]
M1
¥

0 dBm

-10 dBm

Occ Bw

N Y

-0.27 dBm|
434.164950 MHz
62.228654124 kHz

-20 dBm

AR

-30 dem

L

.

<4 5-dBr

-50 dem

-60 dBm

-70 dBm

-80 dem

CF 434.18 MHz

691 pts

Span 200.0 kHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function

Function Result

M1 1
T1 1
T2 1

434.16495 MHz
434,153661 MHz
434,21589 MHz

-0.27 dBm
-21.20 dBm
-24.90 dBm

Occ Bw

62.228654124 kHz
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APPENDIX B.4: TEST RESULTS OF FIELD STRENGTH OF FUNDAMENTAL AND UNWANTED EMISSIONS IN

THE SPURIOUS DOMAIN

B.4.1 Below 1GHz

EUT Information

EUT Name: LOTUS EMIRA Key Fob
Model: T131
Test Mode: 433.66MHz
Order No/Sample No: 168362165/A003222255-010
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
The emission is fundamental frequency sianal
QT
80T
701 H
-4 '
£ 60 '
> 4
=2
% 50:
£
T 40:_
3 30t
T ¥
20T
10
0 t t —t t t t t t — i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPea Average Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/m | (dBuV/m n ht h (dB/
287.796154 24.71 - 66.00 41.29 100.0 H 173.0 -16.9
287.796154 - 24.43 46.00 21.57 100.0 H 173.0 -16.9
866.401154 24.26 - 80.82 56.56 100.0 H 225.0 -5.7
866.401154 - 24.08 60.82 36.74 100.0 H 225.0 -5.7
Final_Result
Frequency QuasiPea Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/im n ht (dB/
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EUT Information

EUT Name: LOTUS EMIRA Key Fob
Model: T131
Test Mode: 433.66MHz
Order No/Sample No: 168362165/A003222255-010
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
QT
807 *
701 H
- J
£ 60 '
> 4
=2
g o1
g ]
@ 40__
3 30t
20T
10
0 t t —t— t t t t t | E—— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPea Average Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/m | (dBuV/m n ht h (dB/
433.669231 - 76.93 80.82 3.89 100.0 H 230.0 -13.5
433.669231 77.75 - 100.82 23.07 100.0 H 230.0 -13.5
Final_Result
Frequency QuasiPea Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/im n ht h (dB/
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A TUVRheinland®

EUT Information

EUT Name: LOTUS EMIRA Key Fob
Model: T131
Test Mode: 433.66MHz
Order No/Sample No: 168362165/A003222255-010
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
The emission is fundamental freauencyv sianal
80T
f
T J
60 '
e T
S 50T
=2
8 T
3.1
3 30T
20T e
4 ’L J "";,ul “} y T ‘” """’”' o hlT i
1 WM ) il -M“‘l“l"‘l,.‘))’"'
L A" AR e AR e
1 | ""‘”‘l, ) "J‘-M,,. ""ﬂl" T | ‘wrlﬁ,w%ﬂ?
| | I . ot PR | | | [ | | |
0 T T T T T T T T T T T T T 1
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPea Average Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBpV/m | (dBuV/m n ht h (dB/
46.863077 24.46 - 60.00 35.54 100.0 \") 87.0 -18.9
46.900385 - 23.70 40.00 16.30 100.0 \") 87.0 -18.8
857.298077 - 24.00 60.82 36.82 100.0 \") 134.0 -5.8
857.298077 24.1 - 80.82 56.71 100.0 \") 134.0 -5.8
Final_Result
Frequency QuasiPea Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBpuV/m n ht h (dB/
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EUT Information

EUT Name: LOTUS EMIRA Key Fob
Model: T131
Test Mode: 433.66MHz
Order No/Sample No: 168362165/A003222255-010
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
f
60 '
e T
3 507 %
8 T
S 1
3 30T
_I -
20T Col ‘.‘JF"*"‘)""
Y . ’L;,"“ ] ('hull‘;" ‘l’“ [N " | A r‘l,-v'-l‘;“‘"' L
S LK | e R A
10_f"~’ "'“"""w"\ T ”"\*-.w,. Uil O ‘.r.w‘rv""‘-i-wni"?"‘»"*“""”f““"”"” ’
0 ————— S : —— —
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPea Average Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/im | (dBuV/m n ht h (dB/
433.669231 - 47.74 80.82 33.08 100.0 \") 98.0 -13.5
433.669231 48.58 - 100.82 52.24 100.0 \") 98.0 -13.5
Final_Result
Frequency QuasiPea Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/m n ht h (dB/
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EUT Information

EUT Name: LOTUS EMIRA Key Fob
Model: T131
Test Mode: 434.18MHz
Order No/Sample No: 168362165/A003222255-009
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
The emission is fundamental frequency sianal
80T
70t 1
60 ' A
e T
> 50T
=2
8 T
S 1
& 30T
- 1 *
20T *
10"
0 t t ——1 t t t t t — i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPea Average Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/m | (dBuV/m n ht h (dB/
300.853846 - 20.16 46.00 25.84 100.0 H 58.0 -16.6
300.891154 20.74 - 66.00 45.26 100.0 H 284.0 -16.6
899.567692 25.32 - 80.82 55.50 100.0 H 203.0 -5.4
899.567692 - 25.12 60.82 35.70 100.0 H 203.0 -5.4
Final_Result
Frequency QuasiPea Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/im n ht h (dB/
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EUT Information

EUT Name: LOTUS EMIRA Key Fob
Model: T131
Test Mode: 434.18MHz
Order No/Sample No: 168362165/A003222255-009
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
ro1 | % [i
60 '
e T
> 50T
=2
8 T
S 1
& 30T
_I -
20T
10"
0 t t ——1 t t t t t | E—— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPea Average Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/im | (dBuV/m n ht h (dB/
434.228846 - 66.55 80.82 14.27 100.0 H 58.0 -13.5
434.228846 67.71 - 100.82 33.11 100.0 H 58.0 -13.5
Final_Result
Frequency QuasiPea Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/im n ht (dB/
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A TUVRheinland®

EUT Information

EUT Name: LOTUS EMIRA Key Fob
Model: T131
Test Mode: 434.18MHz
Order No/Sample No: 168362165/A003222255-009
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
The emission is fundamental frequency sianal
80T
f
T J
60 '
e T
S 50T
=2
8 T
3.1
3 30T
1 % " m
20T [ L
v W T T
10Tkl YT T R el
bbbk A . L Pl w‘»¢.«f,¢;;r{;.-»..\,»i-w-*xn‘w"‘-"""'
bl e
O- t t | — t t t t t | E—— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPea Average Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/m | (dBuV/m n ht h (dB/
46.863077 22.67 - 60.00 37.33 100.0 \") 131.0 -18.9
46.863077 - 22.32 40.00 17.68 100.0 \") 131.0 -18.9
856.663846 25.18 - 80.82 55.64 100.0 \") 224.0 -5.8
856.663846 - 25.06 60.82 35.76 100.0 \") 224.0 -5.8
Final_Result
Frequency QuasiPea Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/im n ht h (dB/
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EUT Information

EUT Name: LOTUS EMIRA Key Fob
Model: T131
Test Mode: 434.18MHz
Order No/Sample No: 168362165/A003222255-009
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
f
60 '
e T
> 50T "
% -4 ™~
S 1
& 30T
_I -
20:'_ il 2 aadilii ,._‘*;I‘,‘,{-J»d-{ ¥
. EYE VS IRTETEL L
10 J’r“‘”'\vl""r" LA iy feenlil WJq'.«f,q;Ar{J.-x.\,»J-w-*xm"w"-""" 'l
0 } } } " k:%"lf"tb"/'u\ ' } "'l"".")"l“l"n"‘hk\ﬂ'h'v } } 1 1 1 1 1 ]
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPea Average Limit Margi Heig Pol Azimut Corr.

(MHz) k (dBuV/im | (dBuV/m n ht h (dB/
434.191539 46.69 - 100.82 54.13 100.0 \") 224.0 -13.5
434.191539 - 46.31 80.82 34.51 100.0 \") 224.0 -13.5

Final_Result
Frequency QuasiPea Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/im n ht h (dB/
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B.4.2 Above 1GHz
EUT Information
EUT Name: LOTUS EMIRA Key Fob
Model: T131
Test Mode: 433.66MHz
Order No/Sample No: 168362165/A003222255-010
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120T
100T
€ 1
3 80T
[an] 4+
©
= 60T .
2 T * -
- 407 % *
20T
0 t t t i
1G 2G 3G 4G 5G

Frequency in Hz

Critical_Freqgs

Frequency MaxPea Average Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/m (dBuV/m n ht h (dB/m
1796.110000 37.51 54.00 16.49 100.0 H 307.0 4.6
1802.910000 45.84 74.00 28.16 100.0 H 158.0 4.7
3642.990000 43.33 54.00 10.67 100.0 H 280.0 9.4
3658.120000 52.95 74.00 21.05 100.0 H 220.0 9.4

Final_Result
Frequency MaxPea Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/m n ht h (dB/
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A TUVRheinland®

EUT Information

EUT Name: LOTUS EMIRA Key Fob
Model: T131
Test Mode: 433.66MHz
Order No/Sample No: 168362165/A003222255-010
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120T
100T
€ 1
3 80T
[an] 4+
©
= 60T
3 T .)K - e
= 404 s N - —
20T
0 t t t i
1G 2G 3G 4G 5G
Frequency in Hz
Critical_Freqgs
Frequency MaxPea Average Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBpV/m | (dBuV/m n ht h (dB/m
1795.090000 47.18 - 74.00 26.82 100.0 \Y 0.0 4.6
1813.620000 - 37.14 54.00 16.86 100.0 v 191.0 4.8
3654.380000 - 43.81 54.00 10.19 100.0 \Y 191.0 9.4
3672.060000 52.95 - 74.00 21.05 100.0 v 285.0 9.5
Final_Result
Frequency MaxPea Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBpuV/m n ht (dB/
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EUT Information
EUT Name: LOTUS EMIRA Key Fob
Model: T131
Test Mode: 434.18MHz
Order No/Sample No: 168362165/A003222255-009
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120T
100T
€ 1
3 80T
[an] 4+
©
= 60T A
s T * -
- 407 % dk
20T
0 t t t i
1G 2G 3G 4G 5G

Frequency in Hz

Critical_Freqgs

Frequency MaxPea Average Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/m (dBuV/m n ht h (dB/m
1819.910000 46.38 74.00 27.62 100.0 H 53.0 4.8
1832.660000 37.34 54.00 16.66 100.0 H 308.0 4.9
3504.100000 51.97 74.00 22.03 100.0 H 358.0 9.0
3527.390000 43.23 54.00 10.77 100.0 H 14.0 9.1

Final_Result
Frequency MaxPea Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/m n ht h (dB/
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EUT Information
EUT Name: LOTUS EMIRA Key Fob
Model: T131
Test Mode: 434.18MHz
Order No/Sample No: 168362165/A003222255-009
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
100T
€ 1
3 80T
[an] 4+
©
= 60T -
> T *
g & . sl
40- e e s Lot
20T
0 t t t i
1G 2G 3G 4G 5G
Frequency in Hz
Critical_Freqgs
Frequency MaxPea Average Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/m | (dBuV/m n ht h (dB/m
1909.160000 47.82 - 74.00 26.18 100.0 \" 223.0 5.6
1921.740000 - 38.50 54.00 15.50 100.0 \" 231.0 5.6
3795.310000 - 43.82 54.00 10.18 100.0 \" 155.0 9.8
3799.220000 53.17 - 74.00 20.83 100.0 \" 351.0 9.8

Final_Result
Frequency MaxPea Limit Margi Heig Pol Azimut Corr.
(MHz) k (dBuV/m n ht h (dB/
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